X-WEAVE

SOLAR SCREEN

SGS

Test Hepnrt MNo. AJFSAB0E00S020FF Date: AUG. 20, 2018 Page 10f 3

TEXSTYLE

HINGEO XIANFENG NEW MATERIAL CO., LTD
MO8 HUISHI ROAD, JISHIGAMNG TOWN, HAISHU DISTRICT, NINGEC

The following sampleds) was [ were submitted and identified on bahalf of the dient as:
Sample Description: SOLAR SCREEN E1 CTOM 8

Color: BLACK

Composition: 30% POLYESTER TO%PWC

Manufacturer: MINGEO XIANFENG NEW MATERIAL GO, LTD:

Country of Destinatlon: AMERICA / EURCFE

Test Regquested:
Determine the flame resistance in accordance with test method 2 (folded test) of NFPA TO1:2015
Standard Methods of Fire Tests for Flame Propagation of Textiles and Films

Test Results: -- See gttached sheet —

Conclusion: The tested sample “Az Recai ad” meets the requirements of Test Method 2 (folded test) of
NFPA TO1:2015.

Test Perlod:
Sample Recaiving Date - AUG.15 218
Test Perfoming Date o AUGASE, 218 TOAUG.1T, 2018

Signed for and on behalf of
5(35-C5TC Co., Lid. Anji Branch

{
J'I {.}lf, Lo

Allen Zou
Technical Manager
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SOLAR SCREEN

TEXSTYLE

Test Report No. AJFS1a0a00a020FF Date: ALG.20, 2018

L Test Conducted
Thiz test was conducied in eccomdance with test method 2 (foldad test) of NFPA 704 :201 5 Standard
Methods of Fire Tests for Flame Propagation of Textiles and Fims.

Page 2of 3

I Cetails of eated sampls

Sample description § Golor Solar screan f Black
Araa density 312 gim®

Producis configuration Single layar

Sire of sampla * 1200 mm=E10 mm

*With the length parallal to the lengthwiza direction of the matedal
Il Cleaning and Conditioning
Cleaning procadure: none
Prior to testing, the sampls was:
[+ ]DOredinovena 105T£37T for 2 hours.

[ | Gonditioned &t 20T 25T for 24 hours.
I¥. Testresults
. Char length Afer lame ime Bumning time of rezidues
Specimen No . (z) or drops (2
1 230 a H]
2 238 1} o
] iy | a H]
4 224 i} o

Criteria for test method 2 {foldad test) (Chapter 15):

1. When any spacimen continues flaming for mona than 2 ssconds afier the test lame is removed from
contact with the specimen, the malerial shall be recordad as having faled the test.

2. Whean the length of char of any indwiduzl foldad specimen axceeds 1050 mm, the maienal shall ba
recordad as heving failad the test

3. Whan & any tima during or after the application of the test flame any porions of residues of the materizl
baing tested break or drp from the specimean and fall fo the floor of the test apparatus and continue
burning fior more than 2 seconds after reaching the floor of the test apparatus, the matenial hal b
recorded as having failad the tast

4. In tha event that only one of the four folded spacimens does not mest the critena of 1 sbove, two now
spacimens cut in the same drection &s the one that faled shall ba tested, if bath of the new specimens
mesat gl of the critena., the material shal be recorded &3 having passad this test.

Tz be continued. ...
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SOLAR SCREEN
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Photo Appendix:

5G5 suthenticate the photo on original report only
**End of Report™*
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